

MetalTest & Associates Ltd
20 Puketaha Road, Swanson, Auckland 0816.
P +64 9 525 0332 M +64 21 394 542
E peter@metaltest.co.nz W www.metaltestnz.com



** EMAIL **

27th October, 2023

Highflo Company Ltd
403 Hutt Road
Lower Hutt 5010

ATTENTION: Mr Ian Carson
Job No. J17705

Subject: Four (4) samples of phosphorus de-oxidized copper were submitted for chemical analysis.

Chemical Analysis Results

Sample ID	Cu + Ag	Sn	Pb	Zn	Fe	Ni	Si	As	Bi	P	S	Cd	B
'Bravo-Juliet'	rem	≤0.001	<0.001	<0.01	<0.001	≤0.001	0.002	≤0.001	<0.0005	0.035	0.002	<0.0005	<0.0005
'Bravo-Kilo'	rem	<0.001	<0.001	<0.01	0.010	≤0.001	0.002	≤0.001	<0.0005	0.034	0.002	<0.0005	0.0021
'Bravo-Lima'	rem	<0.001	<0.001	<0.01	0.001	≤0.001	0.002	≤0.001	<0.0005	0.031	0.001	<0.0005	<0.0005
'Bravo-Mike'	rem	0.003	<0.001	<0.01	0.002	≤0.001	0.002	≤0.001	<0.0005	0.033	0.001	<0.0005	<0.0005
NZS 3501	min max	0.01	0.010		0.030	0.10		0.05	0.003	0.013 0.050			

NB. All results above expressed as %^{w/w}.

Yours faithfully

Peter Wilcox B.Sc (Chem)
MetalTest & Associates Ltd